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LAMPIRAN 16 

Rekapitulasi Hasil Uji Test Prestasi 

No 

Tes 

Validitas 

Tes 

Reliabilitas 

Tes 

Tingkat 

Kesukaran 

Daya 

Pembeda 
Keterangan 

1 0,24 0,38 0,7 0,1 Tidak Baik 

2. 0,33 0,49 0,6 0,2 Cukup 

3 0,40 0,57 0,65 0,05 Baik 

4 0,94 96 0,7 0,25 Baik 

5 0,14 0,24 0,65 0,05 Tidak Baik 

6 0,24 0,38 0,7 0,0 Tidak Baik 

7 0,39 0,56 0,55 0,25 Baik 

8 0,26 0,41 0,7 0,1 Cukup 

9 0,35 0,51 0,6 0,2         Baik 

10 0,39 0,56 0,5 0,2 Baik 

11 0,28 0,43 0,55 0,25 Cukup 

12 0,75 0,85 0,7 0,1 Baik 

13 0,80 0,88 0,8 0,0 Baik 

14 0,43 0,60 0,6 0,0 Baik 

15 0,06 0,075 0,8 0,0 Tidak Baik 

16 0,35 0,51 0,75 0,05 Cukup 

17 0,2 0,33 0,5 0,0 Tidak Baik 

18 0,79 0,88 0,7 0,0 Baik 

19 0,09 0,16 0,3 0,0 Tidak Baik 

20 0,19 0,31 0,6 0,0 Tidak Baik 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 


